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This test report shall not be reproduced except in full, without the written approval of UL Apex Co., Ltd.

2. The results in this report apply only to the sample tested.

3. This equipment is in compliance with above regulation. We hereby certify that the data contain a true
representation of the EMC profile.

4. The test results in this test report are traceable to the national or international standards.
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1 Applicant Information
Company Name : Sokkia Co., Ltd.
Brand Name : SOKKIA
Address : 260-63, Hase, Atsugi-shi, Kanagawa-ken, 243-0036 JAPAN
Telephone Number . +81-46-248-0068
Facsimile Number : +81-46-247-6866
Contact Person : Eiji Takeuchi
UL Apex Co., Ltd.
YAMAKITA EMC LAB.

907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN

Telephone: +81 465 77 1011
Facsimile: +81 46577 2112 MF060b(11.04.03)
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2 Product Description

Type of Equipment : Blue Stick
Model No. : BSO1
Serial No. : 0000792
Country of Manufacture  : Japan

Receipt Date of Sample : February 3, 2005

Condition of EUT : Engineering Prototype
(Not for Sale: This sample is equivalent to mass-produced items.)

Model: BSO1 (referred to as the EUT in this report) is a Blue Stick.

The clock frequency used in EUT: 13MHz (CPU)

Equipment type : Transceiver

Frequency of operation : 2402 - 2480 MHz

Band width : 79 MHz

Channel spacing : 1 MHz

Channel number : 79 channels

Type of modulation : FHSS

Antenna type : On board pattern antenna
Antenna connector type : None

Antenna gain : 0dBi

Mode of operation : Duplex

Emission Designation : 79MOF1D/Q1D/F7D/Q7D
Other clock frequency : 26MHz

Operation temperature range: 0~ 40 deg. C.

FCC Part15.31 (e)
This test was performed with the New Battery (DC 3V) and the constant voltage was supplied to this EUT during the
tests. Therefore, this EUT complies with the requirement.

FCC Part15.203 Antenna requirement
It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the
equipment complies with the requirement.

FCC Part15.207 Conducted emission
This test is not applicable since the EUT is intended to be mounted in a battery-drive device only.
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3 Test Specification, Procedures and Results
3.1  Test specification
Test specification : FCC Part15 Subpart C: 2005
Title : FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators

Section 15.207 Conducted limits: 2005
Section 15.247 Operation within the bands 902-928MHz, 2400-2483.5MHz,
and 5725-5850MHz: 2005

3.2 Procedures & Results

Item Test Procedure Specification Remarks | Deviation | Worst Margin | Results
ANSI C63.4:2003
Copdgcted 7. AC powerh.ne' Section 15.207 i NA | N/A
emission conducted emission *1
measurements
Carrier ANSI C63.4:2003
Frequency 13. Measurement of |Section15.247(a)(1) Conducted N/A Complied
Separation  |intentional radiators
20dB ANSI C63.4:2003 . .
Bandwidth 13. Measurement of |Section15.247(a)(1) Conducted N/A Complied

intentional radiators
Number of [ANSI C63.4:2003

Hopping 13. Measurement of |Section15.247(a)(1)(iii)| Conducted N/A  |*See data. Complied
Frequency |intentional radiators

ANSI C63.4:2003
Dwell time  [13.Measurement of |Section15.247(a)(1)(iii)| Conducted N/A Complied

intentional radiators
Maximum ANSI C63.4:2003

Peak 13. Measurement of |Section15.247(b)(1) Conducted N/A Complied
Output Power |intentional radiators
Pmission |ANSI C63.4:2003 2.3dB
& 13. Measurement of |Section15.247(d) Condpcted/ N/A (4804M.H.Z’ AV, Complied
. . . Radiated Transmitting
Band Edge |intentional radiators
. 2402MHz)
Compliance

The measurements also referred to FCC Public Notice DA 00-705 "Guidance on Measurement for Frequency Hopping Spread
Spectrum Systems".

*1) This test is not applicable since the EUT is intended to be mounted in a battery-drive device only.
* No addition, exclusion nor deviation has been made from the standard.

3.3  Uncertainty

Radiated emission
The measurement uncertainty (with 95% confidence level) for this test using Biconical antenna is +4.8dB.
The measurement uncertainty (with 95% confidence level) for this test using Logperiodic antenna is £5.2dB.
The measurement uncertainty (with 95% confidence level) for this test using Horn antenna is +6.6dB.

The data listed in this report meets the limits unless the uncertainty is taken into consideration.

UL Apex Co., Ltd.
YAMAKITA EMC LAB.
907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN

Telephone: +81 465 77 1011
Facsimile: +81 46577 2112 MF060b(11.04.03)



FCCID : S6MBS01

Test report No. : 25FE0137-YK-1
Page : 60f47

Issued date : April 21, 2005

34 Test Location

UL Apex Co., Ltd. Yamakita EMC Lab.
907, Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken 258-0124 JAPAN

Telephone number : +81 46577 1011
Facsimile number :+81 465772112
NVLAP Lab. code : 200441-0

No. 1 test site has been fully described in a report submitted to FCC office, and accepted on September 20, 2002
(Registration No.: 95486).
IC Registration No. : 1C3489

No. 2 test site has been fully described in a report submitted to FCC office, and accepted on April 4, 2005
(Registration No.: 466226).
IC Registration No. : 1C3489-2

No. 1 anechoic chamber has been fully described in a report submitted to FCC office, and accepted on November 8§,
2002 (Registration No.: 95967).

IC Registration No. : 1C3489-B
Test room Width x Depth x Height (m) Test room Width x Depth x Height (m)
No.1 shielded room 8.0x50x25 No.1 EMS lab. 10.0x 7.5x 5.7
No.2 shielded room | 5.0x4.0x 2.5 (Semi-anechoic chamber)
No.3 shielded room 4.0x5.0x2.7
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4 System Test Configuration
4.1  Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.

Test mode: Transmitting mode (Packet size: DHY)
- Low channel : 2402MHz
- Middle channel : 2441MHz
- High channel : 2480MHz
- Inquiry
- Page
- Hopping
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4.2  Configuration of Tested System
A:
EUT
Front View
4 1
B
5 E
B
D
3
Top View
5 E
D—
3 9
D
B
) 4
A:
1 EUT

* Test data was taken under worse case conditions.

Description of EUT and support equipment

No. Item Model number Serial number Manufacturer FCC ID
(Remarks)
A |Blue Stick BS01 0000792 ADC Technology [S6MBS01 (EUT)
B [Notebook PC 2609-43J BA-ZKPLW IBM -
C |[EVA Board - - ADC Technology |-
D |AC Adapter 02K 6547 11S02K65472J16B703M0OM6 |IBM -
E [DC Power Supply [PAN35-10A  |DE001677 Kikusui -
(prepared by UL Apex) (Control No.: KDC-01)
List of cables used
No. Name Length (m) Shield Backshell material Remark
1 |D-Sub cable 1.5 Shielded Polyvinyl chloride -
2 [DC cable 1.5 Unshielded Polyvinyl chloride -
3 |AC cable 1.0 Unshielded Polyvinyl chloride -
4 |DC cable 1.7 Unshielded Polyvinyl chloride -
5 |AC cable 1.5 Unshielded Polyvinyl chloride -
UL Apex Co., Ltd.
YAMAKITA EMC LAB.

907 Kawanishi, Yamakita-machi, Ashigarakami-gun, Kanagawa-ken, 258-0124 JAPAN
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5 Carrier Frequency Separation

Test Procedure
The carrier frequency separation was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass Test data: APPENDIX 2 Page 14
Date: March 7, 2005 Test engineer : Toyokazu Imamura
6 20dB Bandwidth

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass Test data: APPENDIX 2 Page 15
Date: March 7, 2005 Test engineer : Toyokazu Imamura

7 Number of Hopping Frequency

Test Procedure
The Number of Hopping Frequency was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass Test data: APPENDIX 2 Page 16 to18
Date: March 7, 2005 Test engineer : Toyokazu Imamura
8 Dwell time

Test Procedure
The Dwell time was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass Test data: APPENDIX 2 Page 19 to 24
Date: March 7, 2005 Test engineer : Toyokazu Imamura

9 Maximum Peak Output Power
Test Procedure
The Maximum Peak Output Power was measured with a spectrum analyzer connected to the antenna port.

(RBW/VBW: IMHz/3MHz)

Summary of the test results: Pass Test data: APPENDIX 2 Page 25 to 27
Date: March 7, 2005 Test engineer : Toyokazu Imamura

10 Out of Band Emissions (Antenna Port Conducted)

Test Procedure
The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

Summary of the test results: Pass Test data: APPENDIX 2 Page 28 to 33
Date: March 7, 2005 Test engineer : Toyokazu Imamura
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11 Out of Band Emissions (Radiated)
11.1 Operating environment

The test was carried out in an open site.

11.2 Test configuration

EUT was placed on a platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground plane.
A drawing of the set up is shown in the photos of Appendix 1.

11.3 Test conditions

Frequency range : 30MHz - 26GHz
Test distance : 3m
EUT operation mode : Transmitting

11.4 Test procedure

The Radiated Electric Field Strength intensity has been measured with a ground plane and at a distance of 3m.

The measuring antenna height was varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

Measurements were performed with QP, PK, and AV detector.
The radiated emission measurements were made with the following detector function of the test receiver.

Frequency Below 1GHz Above 1GHz

Instrument used | Test Receiver Spectrum Analyzer

Detector QP: BW 120kHz PK: RBW: IMHz/VBW: 1MHz
IF Bandwidth AV: RBW: IMHz/VBW: 10Hz

The equipment was previously checked at each position of three axes X, Y and Z. The position in which the maximum
noise occurred was chosen to put into measurement. See the table below and photographs in page 12-13.
With the position, the noise levels of all the frequencies were measured.

Frequency Below 1GHz Above 1GHz
Antenna: Horizontal X V4
Antenna: Vertical X Y

11.5 Results

Summary of the test results : Pass
Test data : APPENDIX 2 Page 34 to 36 (30 - 1000MHz)
: APPENDIX 2 Page 36 to 42 (1 - 26GHz)
APPENDIX 2 Page 43 to 46 (Band Edges: 2390MHz/ 2483.5MHz, Restricted band Charts)

Date February 3 and 21, 2005 Test engineer : Ichiro Isozaki and Toyokazu Imamura
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APPENDIX 2: Test Data

Page 14
Page 15
Page 16-18
Page 19-24
Page 25-27
Page 28-33

Page 34-46
34-36
36-42
43-46

Radiated emission

Pre check of worse-case position

Carrier Frequency Separation

20dB Bandwidth

Number of Hopping Frequency

Dwell time

Maximum Peak Output Power

Out of Band Emissions (Antenna Port Conducted)

Out of Band Emissions (Radiated)
30-1000MHz
1-26GHz
Restricted band edge

APPENDIX 3: Test instruments

Page 47

Test instruments
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Radiated emission
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Pre check of worse-case position
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Channel Separation: FCC 15.247(a)(1)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO : 25FE0137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fec Part15SubpartC 247(a)(1)
MODEL NUMBER: BS01 DATE : 2005/3/7

SERIAL NUMBER : 0000792 TEMP./HUMI : 22°Ci42%

FCCID : S6eMBS(1 TEST MODE : Transmitting

POWER : DC3V ENGINEER ; Toyokazu Imamura

1. Hopping:996.99kHz

2. Inquiry:2004.01kHz

3. Page:2004.01kHz
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20dB Bandwidth: FCC 15.247(a)(1)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room
COMPANY : SOKKIA CO.,LTD. REPORT NO : 25FER137-YK-1

EQUIPMENT : Blue Stick REGULATION  : Fec Part15SubpartC 247(a)(1)
MODEL NUMBER: BS61 DATE : 2005/3/7

SERIAL NUMBER : 0000792 TEMP./HUMI :22°C/42%
FCCID : S6MBS01 TEST MODE : Transmitting (Hopping off)
FOWER : DC3V ENGINEER : Toyokazu Imamura
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Channel Utilization: FCC 15.247(a)(1)(iii)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO 1 25FEG137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fee Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: BS01 DATE : 2005/3/7

SERIAL NUMBER: 0000792 TEMP./HUMI 1 22°Cl42%

FCCID : S6MBS01 TEST MODE : Transmitting

POWER : DC3V ENGINEER : Toyokazu Imamura

Hopping: 79ch
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Channel Utilization: FCC 15.247(a)(1)(ii)

COMPANY : SOKKIA CO.,LTD.

EQUIPMENT : Blue Stick
MODEL NUMBER: BS01
SERIAL NUMBER : 0000792

4

REPORT NO
REGULATION
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TEST MODE
ENGINEER

UL Apex Co.,Ltd. Yamakita No.4 Shiclded Room

: 25FE0137-YK-1

: Fee Part15SubpartC 247(a)(1)(iii)
: 2005/3/7

:22°C/42%

: Transmitting

: Toyokazu Imamura
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Channel Utilization: FCC 15.247(a)(1)(iii)

COMPANY
EQUIPMENT : Blue Stick
MODEL NUMBER: BS01
SERIAL NUMBER : 0000792
FCCID : S6MBS01
POWER : DC3V

2. Inquiry: 32ch

1

: SOKKIA CO.,LTD.

UL Apex Co.,L
REPORT NO

REGULATION

DATE
TEMP./HUCMI
TEST MODE
ENGINEER

td. Yamakita No.4 Shielded Room

: 25FE0137-YK-1

: Fee Part158ubpartC 247(a)(1)(iii)
: 2005/3/7

: 22°C/42%

: Transmitting

: Toyokazu Imamura
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Dwell Time: FCC 15.247(a)(1)(iii)

COMPANY : SOKKIA CO.,LTD.
EQUIPMENT : Blue Stick
MODEL NUMBER: BS01

SERTAL NUMBER : 0000792

FCC ID : S6MBS01

POWER : DC3V

Hopping:

Count 1

UL Apex Co.,Ltd. Yamakita No.4 Shielded Room
REPORT NO : 25FE(0137-YK-1
REGULATION  : Fee Partl5SubpartC 247(a)(1)(iii)
DATE : 2005/3/7

TEMP./HUMI : 22°C/42%

TEST MODE : Transmitting

ENGINEER : Toyokazu Imamura
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Dwell Time: FCC 15.247(a)(1)(iii)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.LTD, REPORT NO : 25FEM37-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fec Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: BS(1 DATE : 2005/3/7
SERIAL NUMBER : 0000792 . TEMP./HUMI :22°C/42%
FCCID : S6OMBS01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura
Count 4
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Dwell time = (Count 1 + Cownt 2 + Count 3 + Count 4 + Count5 )}/ 5 * Ton
={78+82+87+76+88)/5* 2.94|ms]
=241.67 [ms]



Dwell Time: FCC 15.247(a)(1)(iii)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO : 25FE0137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fec Part15SubpartC 247(a)(1)(iii)
MODEL NUMBER: B501 DATE : 2005/3/7
SERIAL NUMBER : 0000792 TEMP./HUMI : 22°C/42%
FCCID : S6MBS01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura
Inquiry:
Count 1

Mmoo 3 [T mREW 100 lrt= RrFE Acwe ao an
o L el 2206 .46 [= &% htg BT B0 lr¥e
Lo RN Do oDoloaa = Erd - a o a - RS Lo Ch AN
e -
1ea
- 4= N N W
- RT3
=14 IR
e N
=a
LA quL, CAMURA RN |h MAEAL/ LA LALLLA )/ L) ALN, LU LUEAY
=0
0
=
o
Combos XL A0 SOH = 1T oo me /S
Do v .MAR.Zoos  Lmiamsa:
M I boamur I trag =BW b I - T S & £ R Fa1sis 3o a=
TRe= I Tawr il 1Tos .28 [=B=A"hVg WIRW aa I EL
106 aBNw 987 .995952 ma =T ER e ST oENE g
) ==
1o l-l‘
=
“ wrex
et Zran
L
=
HM‘M hf I i 1 Ui i
-
a
=
1o
Coenter =.ao= = 100 mo -
Dato 7.Mnm.zZocs A= :251:00
M™Mas xrbce=ar L Lroa1) TLE LO00 Jc¥iix mRE NG B3O daB
1=o £ Tawr 1 100G .. da aRdNys B 3o HxE
o AR NV 297 . D095 53932 ma SwWr =N ea T¥rad. k=YLt g
- |
i -
1oa
=0
ao xrea
Aran
-0l i
&of H
- i 110l
\ 2 .
aa
aa
o
o
Comtor- = -ao3= [ b= -7 Ao s S
Daso s 7 .MAR.Z005 AR IS5:ZE
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Dwell Time: FCC 15.247(a)(1) i)

UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO : 25FE0137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fec Part15SubpartC 247(a)(1)(iti)
MODEL NUMBER: BS01 DATE : 2005/3/7
SERIAL NUMBER : 0000792 TEMP./HUMI : 22°Cl42%
FCCID : S6MBS01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura
Count 4 7
B o e, T T A e T ISR TN 70
- T =
- LA i
10chth = aAO0O= (=324 Qoo =/
Count 5 . - am
s e T LLrisizneny T RIS T —
S T ‘ ‘
A ﬂl 1! I 1
= L1 1 11 [lﬂ: ! Hn
> Comtaxr ®.402 @Elae 100 M=/
Duty cycle(Inquiry)
Tek BT 1.00MS/s 181Acqs )
: %:ggﬁg
AT AU [ S 1 1 ax
r : i : 216mv
5 C1 Min
. : R —-4my
v : *“ 1 Fall
N . . 1.7us
I : \ ! : : : : Low
S e Jooo ot ot resolution
: | :
: i
I e
Eoo [
AR I S P
L S
1Ch | R ETIIY FISU0HE CHT A OEMY 7 Mar 2005

15:48:18

Dwell time = (Count 1 + Count 2 + Count 3 + Count 4 +Count5 ) /5 * 0.4x * Ton
= (100 + 100 + 100 + 100 + 100) /5 * 12.8[s] * 135 [ns]

=172.8 [ms]
Note.0.4x = 0.4 * 32ch=12.8[s]
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COMPANY : SOKKIA CO,,LTD.

EQUIPMENT : Blue Stick
MODEL NUMBER: BS01
SERIAL NUMBER : 0000792
FCCID : S6MBSO01
POWER : DC3V

Page:
Count 1

Dwell Time: FCC 15.247(a)(1)(iii)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

REPORT NO
REGULATION

DATE

TEMP./HUMI
TEST MODE
ENGINEER

: 25FE0137-YK-1
: Fee Part15SubpartC 247(a)(1)(1ii)

: 2005/3/7

: 22°C/42%
: Transmitting
: Toyokazu Imamura

st A L=aa o ace mme e now ao am
™oL owde Tos . a5 o\ R 30 I
10 (== |eT _ Sas5293 TNEs 2T a - Tread o TRV
v N
. I
=0 = l“
an) TrTa
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o
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o
Centtemre 2. A03 GOH dToa ma/S
o s v osinm.moos  amime:ma
Mewarreoar =N C'xal IR 1To0o P - _REF Sab 20 AB
Trex © Taoarl LOG L aS [ER_F-'R e 4 BTy 30 IETWE
3o F=F—_ ¥ =252 . 2RADSSA e SwWT s = I 1 ANV
- 1
=
o
=X L
.o _—
I sy
ve
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= Bl lmbdﬂ&iﬁﬁﬁﬂlﬁiiﬂjwh f Fif imbjﬁﬂtiimuﬂﬂiﬁhﬂuh
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Mim oas e oy a- a CcTa] TR OO0 o FLw IRE N1 pc s} [=%=]
@ngg T Toe.s3 aBuw o 30 J<Ew=
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Dwell Time: FCC 15.247(a)(1)(iif)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO : 25FE0137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fee Part15SubpartC 247(a)(1)(ii)
MODEL NUMBER: BS01 DATE : 2005/3/7
SERIAL NUMBER : 0000792 TEMP./HUMI : 22°Ci42%
FCCID : S6MBS01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura
Count 4
R i T T
o Y =
=.nc¢nl;==r Z_.ao0m Ce zTo0 mas
Count 5 N
L nes s T T Atelee wmew Tme TS amn YT T
o Y
Duty cycle(Page)
TeK EITH 1.00MS/s 382 Acas .
L hl ) 4
ST e T AL 136us
: I : : 1 : : : : {®: 136us
e TP S ERERE
: i ‘ : I : : : : 1 220mv
C1 Min
—4mv
C1 Fall

1.3ps

A ’ . . . - . ’ Low
,,,,, g e e e e s resolution

e 7] éﬁ.‘ousi “Chi :' 150'4n]1\'o' 7 Mar 2005
16:28:10
Dwell time = (Count 1+ Count 2 + Count 3 -+ Count 4 + Count5 ) /5 * 0.4x * Ton
= (100 + 100 + 100 + 100 -- 100) / 5 * 12.8fs] * 136 [as]
=174.08 [ms]

Note.0.4x=0.4* 32ch=12.8[s]




Maximum Peak Conducted Qutput Power

UL Apex Co.,Ltd
YAMAKITA NO.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO  : 25FE0137-YK-1

EQUIPMENT  : Blue Stick REGULATION : Fec Part15SubpartC 247(b)(1)
MODEL NUMBE : BSO1 DATE - 2005/3/7

SERIAL NUMBE : 0000792 TEMP./HUMI :22°C/42%

FCCID - : S6MBSO01

POWER : DC3V

TEST MODE  : Transmitting

ENGINEER : Toyokazu Imamura

CH FREQ S/A Cable Loss Results Limit MARGIN
Reading (1W)

[GHz] [dBm] [dB] [dBm] [dBm] [dB]

Low 2402.00 -0.60 0.99 0.39 30.0 29,61
Mid 2441.00 -0.60 0.99 0.39 30.0 29.61
High 2480.00 -0.74 0.99 0.25 30.0 29.75
Inquiry - -0.60 0.99 0.39 30.0 29.61
page - -0.46 0.99 0.53 30.0 29.47
Hopping - -0.66 0.99 0.33 20.96 20.63

Limit:1W=30dBm
Limit(Hopping):125mW=20,96dBm
S/A:Spectrum Analyzer
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Maximum Peak Conducted Output Power: FCC 15.247(b)(1)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD.
EQUIPMENT : Blue Stick
MODEL NUMBER: BS(11

SERIAL NUMBER : 0000792

FCC1ID : S6MBS01

POWER :DC3V

[Spectrum Analyzer data |

1. ch:2402MHz

REPORT NO

REGULATION

DATE
TEMP./HUMI1
TEST MODE
ENGINEER

: 25FEC137-YK-1

: Fee Part15SubpartC 247(b)(1)
: 2005/3/7

: 22°C/42%

: Transmitting

: Toyokazu Imamura

barker 1 [T1] RBU 1 MHz  AF Ate a0 dB
Ref lvl -0.50 dBm vEW 3 MMz
8 dBm 2.40211623 GHz swr 5 ms unic dim’
*1f ey -g-60 canl gy
T, 40710523 ang
1
==
~
INL
IR ma
-1
-4
.2
center 2.402 QHz 400 kHz/ apan 4 MHE
Date: 7.MAR.2005 08:48:30
.
2. ch:2441MHz
MaTker 1 [T1) RBW 1 MHz  RP Atc a0 ds
Ref Ll -0.£0 dBm VR4 3 MHz
a dbm 2.42114830 OHZ awT 5 ms unie dBm
Y1) —j.su ﬂaﬂn
2.44114838 GHazl
1
=S
[
b
™~ ™
Iy \\ 1
-1
-4
4
Center 2.441 GHZ 400 kHz/ Span 4 MHz
Data: 7.MAR.2005 08:u3:13
. 7
3. ch:2480MHz
Marker 1 [T1] st 1 MHz  KF Att 30 dm
Ref Lvl -0.74 dbm Vud 3 MHz
B dBm 2.4A004409 QH= EWT 5 ma Unie §BEm
¥1|1T1] -4 dBn|n
Z.40004405 Gnz
1
Wil e
\ I\
IR I, 1xA
" \\
-3
-1
L2
center 2.48 GHZ 400 kHz/ Span 4 Miz

Cate: T.MRK. 2005 08:56:01
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Maximum Peak Conducted Output Power: FCC 15.247(b)(1)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO..LTD. REPORT NO : 25FE0137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fec Part15SubpartC 247(b)(1)
MODEL NUMBER: BS01 DATE : 2005/3/7
SERIAL NUMBER : 0000792 TEMP./HUMI :22°C/42%
FCCID : SeMBSO01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura
4. Hopping
@, mm o e :
T, A
L] |
s =
. l’
|
|
|
i
5. Inguiry
S Tz Do 7L
[T1] Bz o
) N Y A
Le | ] ] | =
A |
L \
| l
1 \
| |
[ J)l — mt
6. Page
Bz T Taw B

® ———
-
[ =1

Pl ___ |

g
b
B
g



Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO : 25FEG137-YK-1
EQUIPMENT : Blue Stick REGULATION : Fee Part15SubpartC 247()
MODEL NUMBER: BS¢1 DATE : 2005/3/7
SERIAL NUMBER : 0000792 TEMP./HUMI : 22°C/42%
FCCID : S6MBS01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura

Ch:2402MHz
1.

Marker 1 [T1] REW 100 kHz R¥ Att 30 4B
Raf Lvl 106.67 dBYY VEW 30D kz
110 apuv 2.40180962 CHz L 5 ma unic dnyv

11

¥1|(r1) 106 f5u apy
.‘\I\ 2_401AG362 QHz
TITTI T
2. 39958517 GH2|
yi 19

o1 8s.[s7 ] / \l"\

IVIEW “\-" ;.:.-ll
'

4 7y

sl W

Canter 2.402 GHz 1 MRz/ Bpan 10 Miz
Date: 7.MAR.2005 14:53:31
2 _
REW 100 kHz  RF Att ELN-E
Ref Lvl VEW 300 kHz
114 dpyv SWT  24% ma unig dBuy
1

1

o1 BE 87 auy

IHL
VIR ET7N

" A b
M"l Sl At b g S A AP AL i
It
Srart 30 MHz 97 MHz/ Stop 1 GHz
Date: T.MAR. 2005 14157102
3
Marker 1 [T1] RBW 100 kEz RP Arc 30 de
kef Lwl los.68 BRIV VEW 300 kHz
110 dBYV 2.202680561 OHz SWT 500 me unit AEYV
11
TiglT2) 16588 BV gy
2.40280581 GHz|
11
21 A&.[67 dBN
Hx
avaew 1MA

Start 1 6Hz 200 MH=/ Stop 3 GHz

Date: 7.MAR.2005 14:57:32



Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.,LTD. REPORT NO : 25FE037-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fee Part15SubpartC 247(d)
MODEL NUMBER: BS61 DATE : 2005/3/7
SERIAL NUMBER : 0000792 TEMP./HUMI :22°C/42%
FCCID : S6MBS01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura
Ch:2402MHz
4,

o, S EE

B o

o1 86 .fs7 dEy

I amn

m .l'_l..‘%lhdu LICEU WYL PPt R

A AR A
Start 3 GHz Y400 MHzf drop 10 GHz
Datesr 7. MAR, 2005 14:58:13

REW loo kHz RF Ace 30 de
Ref Lwvl VRN 100 kHz
1lp diay BWT 4 a unik dBuv

11
01 66 .J67 dsY
[
AVIEW 1ra
[P Leteamth e dbce L AN
Al

Start 1C GHz 1.8 GH=z/ Stop 26 CHz

Bate: T.MAR.2005  14:58:57



COMPANY
EQUIPMENT

: SOKKIA CO.,LTD.
: Blue Stick

MODEL NUMBER: BS01
SERIAL NUMBER : 0000792

FCCID
POWER

: S6eMBS01
: DC3V

REPORT NO
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

: 25FE0137-YK-1

: Fee Part15SubpartC 247(d)

: 2005/3/7

: 22°C/42%

: Transmitting

: Toyokazu Imamura

Ch:2441VHz
1

Marker 1 [T1]) HBW 100 kHT RF Att o de
Ref Lvl 106.47 dBiIV VBW 300 kHz
110 dBav 2.44102006 GHZ sWT 5 wa unig dpav

11

AEYNEEE] 106 J47 aBY
[-\-L\l\ 2.44103006 GHz] o
|01 56 Ja7 dsy {,l,' l\“ﬂ\
AVIEW h{qu Nr‘ 1HMA

T ™,

Center 2.441 CHz 1 mHz/ Span 10 MHT
Dace: 7. MAR,200% 15:01123
2.
RBW 100 kHz Rir At 30 dn
Ref Lvl VBW 300 kHz
110 dBiv EWT  24% ma unit dpyv

11

1
|01 66 .Ja7 apy
1
1vIow M

gt L ab oAb AR AR T _.mewj,.wjiaw

Srare 30 MHz 97 MHz/ Stop 1 GHz

oate: T.MAR. 2005 1h:02:n2

Marker 1 [T1] RBW 100 kHZ RF Att 30 dB
Ref Lvl Los.72 dudy VEW 300 kHz
110 dPYV 2.442885%7 GHz EWT 500 ms Unic dBay
EEY
1| s 10s]72 dBy
2. 4428877 CHzl
[-v1 a6 .[av
1
IVIEW IMA
soler " PR P St Lt adenn

Start 1 GHz 200 MHz/ Btap 3 GHz

Date: 7.MAR.2005 15503140



COMPANY
EQUIPMENT

Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

: SOKKIA CO.,LTD.
: Blue Stick

MODEL NUMBER: BS01
SERIAL NUMBER : 0000792

FCCID
POWER

Ch:2441MHz
4.

: SeMBS01
: DC3IV

REPORT NO
REGULATION
DATE
TEMP./AUMI
TEST MODE
ENGINEER

: 25FE0137-YK-1

! Fee Part15SubpartC 247(d)
: 2005/3/7

: 22°C/42%

: Transmitting

: Toyokazu Imamura

Markez 1 [71) RBH 100 kH= RF Art 30 dB
Ref Lvl 50,8 AHNV VEW 300 kHz
110 deyv 3.00000000 QHz SWT 1.8 s unit aBiv
11
¥if rr1) 5067 dey
3.00000000 aHzl
1
=D 86 [a7 dBY
m
vaEw S
) mnced SN b i
PLRDEI Rl
Start 3 aHz 700 MHz/ Stop 10 GHx
Date: .MAR. 2005 As:osind
REN 100 kHz k¥ Att a0 dB
Ref Lwl VBW 300 kHz
110 dEEV EWT a e unit dpay
1
L
o1 86 (a7 amy
1
pre ™y

Start 10 cHz

Date: 7.MAR, 2005 15:07:43

1.8 cHz/

Stop 26 OHE
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COMPANY
EQUIPMENT

Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)

: SOKKIA CO.,LTD.
: Blue Stick

MODEL NUMBER : BS01
SERIAL NUMBER : 0000792

FCCID
POWER

Chl1:2480MHz
1.

: S6MBS01
: DC3V

UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

REPORT NO
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 25FE0137-YK-1

: Fee Part15SubpartC 247(d)
: 2005/3/7

: 22°C/42%

: Transmitting

: Toyokazu Imamura

Marker 1 [11} RBW 100 kHz R¥ ALt 30 di
Ref Lvl 106.41 dEIV VEW 300 kHz
110 dpuv 2.48002006 Ghz BWT 5 ma unit dBay

1

]-\. ¥y

2.48003/006 GHel

106 141 du3y g

1

A T

2.48350000 GHz|

S5 {27 a8y

111 B6.43 dBY Jj

- 7

.
1MA

Cencar 2.48 GHz

Date: t.MAR. 2008 16:16:26

é; Ref Lvl

110 auuv
11

01 86 fa1 asy

1vIEw

1 MHz/ Hpan 10 Miz
RBW 100 KHZ RFP Att 30 dB
VBW 300 KHZ
guWT 245 ms imnic dsdv
Inl
IMA
T T
P W TR A T ATy P

Start 30 MHZ 87 MHz/ Stop 1 GHz
Date: 7.MAR.2085 15:17:30
Marker 1 [T1] REW 100 kHz RF Att 30 dB
Ref Lvl 105.54 dBdv VEW 300 kH=x
110 BNV 2.48255591 CHz aWT 500 ma Unic dEYY
11
i1

2.48294593 GHy

105 Ju4 aBy
[~ ]

1

—DL BE .41 dsy

aview

4 | e

LA TN PP

sStart 1 GHz

Date s 7.MAR.2005 15:18:00

200 MHz/

stop 3 auz
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
UL Apex Co.,Ltd. Yamakita No.4 Shielded Room

COMPANY : SOKKIA CO.LTD. REPORT NO : 25FE0137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fcc Partl15SubpartC 247(d)
MODEL NUMBER: BS01 DATE : 2005/3/7
SERIAL NUMBER : 0000792 TEMP./HUMI : 22°C/42%
FCCID : S6MBS01 TEST MODE : Transmitting
POWER : DC3V ENGINEER : Toyokazu Imamura

Ch:2480MHz
4.

Marker 1 [T1) RBW  1ce kHz  RF Ant a0 d
@Ref Lol 51.42 apiy VeW 300 kHz
1ln asyv 3.00000000 GHz SWT :.7s & unic dpav
11
¥i|rr) 51142 dBy n

3.00000000 GHzl

o1 86 f41 duuy

vz Ln

A A AP e
.
Etart 3 QH= 700 MHz/ Scep 10 dHz
Late: 7.MAR. 2005 15:1%:30
REW 100 kHx RBF Att aQ d8
Ref Lvl VBEW 300 kHz
110 cRIdv sWr 1= Unie L EE L

) =

01 A8 (41 gsy

1VIEH ETTY

b |MMWMM

£

SEaTE 10 GHz 1.6 guz/ Btop 26 GHz

Date: 7.MAR.2005  18:20:26



DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.2 Open Test Site 1
Report No.: 25FE0137-YK ™

Appiicant : SOKKIA CO., LTD.

Kind of Equipment : Blue Stick

Model No. : BSO1

Serial No. : 0000792

Power : DC3V

Mode : Transmitting (2402MHz2)
Remarks :

Date : 2/3/2005

Test Distance 3m

Temperature 21 °C Engineer . lchiro lsozaki
Humidity 45 %

Regulation : FCC Part15C &15. 209

No. FREQ. ANT READING ~ ANT AMP  CABLE ATTEN. RESULT ~ LIMITS MARGIN
TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER
[MHz] [dBxV]  [dB/m] [dB)  [dB]  [dB] [dB . V/m]  [dB 22 V/n] [dB]

l. 92.29 BB 36.3 44.5 8.2 27.8 .9 6.0 246 32.8 435 189 10.7
2. 11702 BB 35.4 419 123 2719 22 6.0 280 345 435 165 4@
3. 130.01 BB 27.4 33.0 13.5 281 2.3 6.0 2L.1 26.7 435 22.4 16.8
4. 143.01 BB 24.1 31.4 144 280 2.4 6.0 18.9 26.2 43.5 246 17.3
b. 163.26 BB 27.4 36.7 158 28.0 2.6 6.0 23.8 331 435 197 10.4
6. 41523 BB 23.2 29.8 17.8 28.2 43 60 231 297 460 22.9 16.3
7. 464.61 BB 32.5 343 18.0 285 45 6.0 32.5 343 460 135 tL7
8. 997.37 BB 32.4 39.2 19.7 288 52 6.0 345 403 46.0 1.5 47

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN

BANTENNA :KBA-02 (BBA9106) 30-299MHz/KLA-02 (USLP9143) 300-1000MHz
B AMP:KAF-03 (8447D) MRECEIVER:KTR-04 (ESVS10) MCABLE:KCC-20/21/22/23/29

Page:. 3 4



DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.2 Open Test Site
Report No. : 25FEQ137-YK = 1

Applicant : SOKKIA CO., LTD.

Kind of Equipment : Blue Stick

Model No. - BSO1

Serial No. : 0000792

Power : DC3V

Mode . Transmitting (2441MHz)

Remarks :

Date : 2/3/2005

Test Distance :

Temperature : 21 T Engineer : Ichiro lsozaki

Humidity 45 %

Regulation : FCC Part15C §15.-209

No. FREQ. ANT READING ANT AP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR YER HOR VER
(MHz] [dBuV]  [dB/m] [dB]  [dB] [dB] [dB . V/m) [dB e V/m] [dB]

| 91.83 BB 38.0 48.0 8.1 27.8 I.9 6.0 26.2 36.2 43.5 173 7.3
2 117.00 BB 357 42.0 12.3 27.9 2.2 6.0 28.3 346 43.5 152 8.9
3 130.02 BB 26.5 33.8 13.5 281 2.3 6.0 20.2 27.5 435 233 16.0
4, 143. 00 BB 23.9 311 14.4 280 2.4 6.0 187 25.9 43.5 248 17.6
5. 175.14 BB 32.2 39.2 16.6 27.8 2.7 6.0 29.7 36.7 43.5 13.8 6. 8
6. 415.23 BB 25,1 26.9 17.8 28.2 4.3 6.0 25.0 26.8 46.0 21.0 19.2
7 464.59 BB 31.4 34.0 18.0 285 4.5 6.0 3.4 34.0 46.0 146 12.0
8 597.36 BB 30.7 35.3 19.7 28 8 5.2 6.0 32.8 37.4 46.0 13.2 8.6

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA:KBA-02 (BBA9106) 30-299MHz/KLA-02 (USLPS143) 300-1000MHz
WAMP :KAF-03 (8447D) MMRECE|VER:KTR-04 (ESVS10) MRCABLE:KCC-20/21/22/23/29

Page: 3 5



DATA OF RADIATION TEST

UL Apex Co.,Ltd,
Yamakita No.2 Open Test Site
Report No. : 25FE0137-YK = 1

Applicant : SOKKIA CO., LTD.

Kind of Equipment : Blue Stick

Model No. 1 BSO1

Serial No. : 0000792

Power : DC3Y

Mode : Transmitting (2480MHz)

Remarks :

Date 1 2/3/2005

Test Distance t3m

Temperature 21 °C Engineer : lchiro lsozaki

Humidity c 45 9%

Regulation : FCC Part15C §15. 209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dB V] [dB/m]  [dB] [dB]  [dB] (dB £ V/m] [dB e V/m] [dB]

| 91.89 BB 38.0 45.4 8.1 27.8 1.9 6.0 26.2 336 435 17.3 9.9
2 117.00 BB 369 42.3 12.3 279 2.2 6.0 28.5 349 435 150 5.6
3. 130. 01 BB 27.2 348 13.5 28.1 2.3 6.0 20.9 28.5 435 22.6 150
4. 142.9%9 BR 25.2 321 14.4 28.0 2.4 6.0 20.0 26.9 43.5 23.5 16.6
5. 175.14 BB 30.6 39.0 16.6 27.8 2.1 6.¢ 281 36.5 43.5 15.4 1.0
6 464.54 BB 26.4 32.2 180 285 4.5 6.0 264 32.2 46.0 19.6 13.8
7 597.32 BB  28.4 350 19.7 28.8 5.2 6.0 305 371 46.0 155 8.9

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP. GAIN + ATTEN.

M ANTENNA :KBA-02 (BBA9106) 30-299MHz/KLA-02 {USLP9143) 300~1000MHz
M AMP:KAF-03 (8447D) MIRECEIVER:KTR~04 (ESVS10) WECABLE:KCC-20/21/22/23/29
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.2 Open Test Site
Report No.: 25FE0137-YK = 1

Applicant : SOKKIA CO., LTD.

Kind of Equipment : Blue Stick

Model No. . BSO1

Serial No. . 0000792

Power : DC3V

Mode : Transmitting (2402MHz)

Remarks :

Date : 2/21/2005

Test Distance :3m

Temperature 125 °C Engineer  : Toyokazu Imamura

Humidity 3T %

Regulation : FCC Part15C 8 15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN  L0SS HOR VER HOR VER
(MHz] [dBuV]  [dB/ml [dB] [dB] [dB] [dB e V/m] [dB 12 V/m] [dB

1. 2389.07 BB 46.3 495 277 34.1 43 1001 543 575 74D 187 165
2. 2350.00 BB 47.0 458 277 341 4.3 10.1 G550 638 740 15.0 20.2
3. 4804.00 BB 52.6 54.2 32,0 340 5.5 0.6 56.7 583 740 17.3 5.7
4. 7206.00 BB  50.0 454 365 342 6. b 0.3 591 545 740 149 19.5
5. 9608.00 BB 483 49.0 389 351 6. 9 9 59.9 60.6 740 141 13.4
6. 12010.00 BB 42.9 43.0 39.9 34.4 7.9 0.4 56.7 56.8 740 17.3 172
7. 14412.00 BR  43.0 43.0 425 33.4 8.3 0.6 610 6L0 740 13.0 130
3. 16814.00 BB 43.2 43.5 40.4 33.8 9.0 0.9 507 60.0 740 14.3 140
9. 19216.00 BB 42.3 42.7 40.8 33.¢ 9.5 0.0 59.4 598 740 146 14.2
10. 21618. 00 BB 44.2 437 39.0 33.4 10.1 0.0 59.9 59.4 740 141 14.6
11 24020.00 BB 43.1 435 39.3 32.4 10.5 0.0 60.56 60.9% 740 13.5 131

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

B ANTENNA :KHA-02 (1-18GHz) /KHA-04 (18-26GHz)
WAMP:KAF-04 (84498} MSPECTRUM ANALYZER:KTR-01 MCABLE:KCC-D3/D7
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DATA OF RADIATION TEST

UL Apex Co.,Lid.
Yamakita No.2 Open Test Site
Report No.: 25FEQ137-YK = 1

Applicant . SOKKIA €O.,LTD.

Kind of Equipment > Blue Stick

Mode! No. : BSO1

Serial No. . 0000792

Power . DC3V

Mode > Transmitting (2402MHz)

Remarks :

Date 1 2/21/2005

Test Distance 3m

Temperature 125 °C Engineer . Toyokazu Imamura

Humidity 37 % '

Regulation : FCG Part15C §15. 209 (AV Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN, RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
{MHz] [dBuV] [dB/m] [dB] ([dB] [dB] [dBxV/m] [dBp V/m] [dB]

1. 2389.07 BB 33.4 32.6 27.7 34.1 4.3 10. 1 41.4 40.6 54,0 12.6 13. 4
2. 2390.00 BB 31.5 31.4 27.7 34.1 43 10.1 39.5 39.4 54.0 14.5 146
3. 4804.00 BB 46.0 47.6 32,0 34.0 5.5 0.6 50.1 51.7 54.0 3.9 2.3
4. 7206.00 BB 41.8 34.7 36.5 34.2 6.5 0.3 50,9 43.8 54.0 3.1 10 2
b, 9608.00 BB 38.8 39.9 38.9 351 6.9 0.9 50.4 bH1.5 54.0 3.6 2.5
6. 12010.00 BB 31.4 30.7 39.9 34.4 7.9 0.4 45.2 44.5 54.0 8.8 9.5
7. 14412.00 BB 30.4 30.4 42.5 33.4 8.3 0.6 48.4 48.4 54.0 5.6 5.6
8. 16814.00 BB 30.4 30.4 40.4 33.8 9.0 0.9 46.9 46.9 54,0 7.1 7.1
9, 19216.00 BB 29.9 30.0 40.8 33.2 9.5 0.0 47.0 47.1 54.0 7.0 6.9
16. 21618.00 BB 30.6 30.6 39.0 33.4 10.1 0.0 46.3 46.3 54,0 7.7 7.7
11. 24020.00 BB 31.0 31.0 39.3 32.4 10. 5 0.0 48.4 48.4 54.0 56 .6

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

M ANTENNA : KHA-02 (1-18GHz) /KHA-04 (18-26GHz)
MAMP KAF-04(84498) MISPEGTRUM ANALYZER:KTR-01 MECABLE:KGC-D3/D7
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.2 Open Test Site
Report No. : 25FEQ137-YK = 1

Applicant : SOKKIA CO., LTD.

Kind of Equipment : Blue Stick

Model No. . BSO1

Serial No. : 00060792

Power : DC3V

Mode : Transmitting (2441MHz)

Remarks :

Date . 2/21/2005

Test Distance 3m

Temperature 25 °C Engineer . Toyokazu Imamura
Humidity 37 %

Regulation : FCC Part15C & 15. 209 (PK Detection)

No. FREQ. ANT READING - ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dBeVl  [dB/m] [dB]  [dR] [dB] (dB 2 V/m] - [dB 1 V/n) [dB]

. 4882.00 BB 53.2 521 322 340 55 0.6 B57.5 56.4 740 165 176
2. 732300 BB 50.1 43.6 367 343 6.6 0.3 59.4 529 740 146 21
3. 9764.00 BB 470 452 391 351 6.3 L0 589 671 740 151 169
4. 12205.00 BB 45.3 44.3 39.5 342 7.9 0.4 58.9% 57.9 740 151 16 1
9. 14646.00 BB 43.2 44.0 42.0 33.7 8.4 0.6 60.5 61.3 740 135 12.7
6. 17087.00 BB 43.0 43.1 41.2 33.6 9.1 0.8 60.5 60.6 740 135 13.4
7. 19528.00 BB 43.0 42.5 40.1 337 9.9 0.0 593 588 740 147 152
8. 21969.00 BB 445 44.2 39.5 337 10.2 0.0 60.5 60.2 740 135 138
9. 24410.00 BB 44.2 43.7 395 325 10.6 0.0 618 6L.3 740 122 127

GALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

EMANTENNA : KHA-02 (1-18CHz) /KHA-04 (18-26GHz)
WAMP:KAF-04 (84498) MISPECTRUM ANALYZER:KTR-01 BMCABLE:KCC-D3/D7

Page: 3 O



DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.2 Open Test Site
Report No. : 25FF0137-YK= 1
Applicant - SOKKIA GO.,LTD.
Kind of Equipment : Blue Stick
Mode| No. : BSO1
Serial No. 1 0000792
Power : DC3V
Mode * Transmitting (2441MHz)
Remarks T
Date -1 2/21/2005
Test Distance 3m
Temperature .25 °C Engineer . Toyokazu Imamura
Humidity 37 %
Regulation : FCG Part15C §15. 209 (AV Detection)
No. FREQ. ANT READING ANT AMP  CABLE ATTEN, RESULT LIMITS MARGIN
TYPE HOR = VER FACTOR GAIN  LOSS HOR  VER HOR  VER
[MHz] [dBuV]l [dB/m} [dB] [dB] [dB) [dBp V/m] [dBp V/m] [dB]
1. 4882.00 BB 46.4 456 32.2 34.0 5.5 0.6 50.7 49.9 b54.0 3.3 4,1
2, T7323.00 BB 42.3 33.6 367 34.3 6.6 0.3 51.6 42.9 540 2.4 11,1
3. 9764.00 BB 36.6 34.3 39.1 3.1 6.9 1.0 48,5 46.2 54.0 55 7.8
4, 12205.00 BB  33.0 31.3 39.5 34.2 7.9 0.4 46.6 44.9 54.0 7.4 9,1
5. 14646,00 BB 30.5 30.5 42.0 33.7 84 0.6 47.8 47.8 540 6.2 62
6, 17087.00 BB. 30.3 30.3 41.2 33.6 9.1 0.8 47.8 47.8 540 6.2 62
7. 19528.00 BB 30.0 30.0 40.1 33.7 9.9 0.0 46.3 46.3 54.0 7.7 7.7
8. 21969.00 BB 31.7 31.7 39.5 33.7 10.2 0.0 47.7 47.7 54.0 6.3 6.3
9. 24410.00 BB 31.3 31.3 39.5 32.5 10.6 0.0 489 489 540 51 51

CALCULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

IANTENNA : KHA-02 (1-18GHz) /KHA-04 (18-26GHz)
MAMP:KAF-04 (84498B) MISPECTRUM ANALYZER:KTR-01 MMCABLE:KCC-D3/D7

Page: 4 0



DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.2 Open Test Site
Report No. : 25FEQ137-YK = 1

Applicant : SOKKIA CO., LTD.

Kind of Equipment : Blue Stick

Mode! No. : BS01

Serial No. - 0000792

Power . DG3V

Mode : Transmitting (2480MHz)

Remarks :

Date . 2/21/2005

Test Distance 3

Temperature : 25 °C Engineer : Toyokazu Imamura
Humidity 31 %

Regulation : FCC Part15C §15. 209 (PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN
TYPE HOR VER FACTOR GAIN  LOSS HOR VER HOR VER
(MHz] [dBuV]  [dB/m) [dB]  [dB]  [dR] [dB 2 V/ml [dB s V/m] [dB]

1. 2483.50 BB 55.1 519 280 340 44 10.1 63.6 60.4 740 10.4 136
2. 4960.00 BB 50.9 489 323 340 5.5 0.7 554 534 740 18.6 20§
3. 7440.00 BB 47.4 456 36.8 344 67 0.4 569 551 740 1.1 189
4. 9920.00 BB 46.4 46.2 39.3 351 7.0 1.1 587 585 740 153 155
5. 12400.00 BB 46.7 45.2 39.2 340 7.8 0.5 60.2 587 740 138 153
6. 14880.00 BB 43.1 435 41.3 339 85 0.6 59.6 60.0 740 144 140
7. 17360.00 BB 43.5 42.8 419 335 981 0.4 614 60.7 740 12.6 13.2
8. 19840.00 BB 42.6 42.6 40.0 33.8 10.0 0.0 588 588 740 152 159
9. 22320.00 BB 44.8 444 339 330 10.1 0.0 6L8 6L4 TAO0 122 12.§
10. 24800.00 BB 44.6 441 39.7 324 11.0 0.0 62.9 624 740 1.1 11.§

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.

IANTENNA:KHA-02 (1-18GHz) /KHA-04 (18-26GHz)
WAMP:KAF-04 (34498) MSPECTRUM ANALYZER:KTR-01 MMCABLE:KCC-D3/D7

Page: 4 1



DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.2 Open Test Site
Report No.: 25FEQ137-YK ~ 1

Applicant © SOKKIA CO.,LTD.
Kind of Equipment . Blue Stick
Model No. . BSO1
Serial No. > 0000792
Power . : bG3y
Mode : Transmitting (2480MHz)
Remarks :
Date 1 2/21/2005
Test Distance i3 m
Temperature 125 °C Engineer . Toyokazu Imamura
Humidity 137 %
Regulatiocn © FGC Part15C § 15.209(AV Detection)
No. FREQ.' ANT READING ANT AMP CABLE ATTEN. ) RESULT LIMITS MARGIN
TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR YER
[MHz] (dBupV] [dB/m] [dB] [dB] [dB] (dBpV/m] [dB g V/m] fdB]
1. 2483.50 BB 38.9 37.3 280 34.0 4,4 10. 1 47.4 45.8 b54.0 6.6 8.2
2. 4960.00 BB 44.7 41.4 32.3 34.0 5. b 0.7 49,2 45,9 54,0 4.8 8.1
3. 7440.00 BB 39.7 35.8 36.8 34.4 6.7 0.4 49.2 45,3 B54.0 4,8 87
4, 9920.00 BB 34.6 33.6 39.3 35.1 7.0 1.1 46.9 45.9 54.0 7.1 81
5, 12400.00 BB 34.8 32.3 39.2 34.0 7.8 0.h 48.3 45.8 54.0 5.7 82
6. 14880.00 BB 30.3 30.7 41.3 33.9 8.5 0.6 46.8 47.2 54.0 7.2 6.8
7. 17360.00 BB 30.4 30.3 41.9 33.5 9.1 0.4 48.3 48.2 54.0 57 5.8
8. 19840.00 BB 30.2 30.2 40.0 33.8 10.0 0.0 46.4 46.4 54.0 7.6 7.6
9. 22320.00 BB 31.6 31.6 39.9 33.0 10.1 0.0 48.6 48.6 540 5.4 5.4
10. 24800.00 BB 31.8 31.7 390.7 32.4 11.0 0.0 50.1 50.0 54,0 3.9 4.0

CALCULATION: READING + ANT.FAGTOR + GABLF LOSS — AMP.GAIN + ATTEN,

MANTENNA:KHA-02 (1-18GHz) /KHA-04 (18-26GHz)
BANP:KAF-04 (84498) MISPECTRUM ANALYZER:KTR-01 MNCABLE:KCC-D3/D7
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| Restricted band edges: FCC 15.247(d)

COMPANY : SOKKIA CO.,LTD.
EQUIPMENT : Blue Stick
MODEL NUMBER: BS(1

SERIJAL NUMBER : 0000792

FCCID : S MBS

POWER : DC3V

2.39GHz(CH:2402MHz
1. Horizontal/PK

UL Apex Co.,Ltd. Yamakita No.2 Open Test Site
REPORT NO : 25FE0137-YK-1
REGULATION  : Fec Part15SubpartC 247(d)
DATE : 2005/2/21

TEMP./HUMI : 25°C/37%

TEST MODE : Transmitting

ENGINEER : Toyokazu Imamura

Marker 1 [T1] REW 1 MHz RF Att 10 am
®Ref Lvl 46,98 gnuv VEBH 1 MHz
50 dBYV 2.39000000 GHz sWT 5 ms unit dpyv
¥ [T11 46 |98 dBY
2.,3%00q000 GHZ
Y2 Ta) 46 |28 dBaY

1MA

0

10

Center 2.3% GHz 1 MHz/ apan 10 MHz
Date: 21.FEB,2005 12:13:31
2. Vertical PK
Marksr 1 [T1] RRW 1 MHz RF Att 10 aB
Ref Lvl 45.84 dByV vBw 1 MHz
60 dBYV 2.39000000 GHz SWT 5 me Unit aByv
¥1| (711 46,84 dBY

2 .3%000000 GHz|

vz (T1) 44 |54 dRi

49Q

PO

1!

1

Tencer 2.39 GHz 1 MHz/S

Datea: 21.FEB.2005 12:01:47

Span 10 MHz

43



COMPANY
EQUIPMENT : Blue Stick
MODEL NUMBER: BS01
SERIAL NUMBER : 0000792
FCCID : S6MBS01
POWER : DC3V

2.39GHz(CH:2402MHyz)
1. Horizontal/AV

: SOKKIA CO.,LTD.

Restricted band edges: FCC 15.247(d)

UL Apex Co.,Ltd. Yamakita No.2. Open Test Site
: 25FE0137-YK-1

: Fee Part15SubpartC 247(d)
DATE : 2005/2/21

: 25°C/37%

: Transmitting

: Toyokazu Imamura

REPORT NO
REGULATION

TEMP./HUMI
TEST MODE
ENGINEER

Marker 1 [T1] RBW 1 MHz  RF Att 10 4B
Ref Lvl 31,49 apyv vElW 10 Hz
50 dByv 2.39000000 GHz sWT 2.5 g unit apyv
[
Faiirry) 31442 dBuY g
2.39000000 GHZ
TI(TTD 33 jd0 aBy
2.38506563 GHz
i
1IVIEW 1A
FO
1
1
Center 2,33 aHz 1 MHz/ Span 10 MHz
Date: 21.FEB.2005 12:11:11
2. Vertical/lAV
Marker 1 [T1] REW 1 MHz  RF att 10 dB
Ref Lvl 31.35 ABWV vew 10 Hz
60 dBYV 2.39000000 GHz swT 2.5 & unit anyv
&9
TS 5] 31035 anuv gy
2.,39004000 GHZ
vzl (T2) Az |58 dBY
z.2830d814 GHz
TN
1VIEW 1AP
Fo
B
1
10
Center 2.39 GHz 1 MHz/ Span 10 Maz
Date: 21.FEB.2005 12:00:06

4 4



Restricted band edges: FCC 15.247(d)
UL Apex Co.,Ltd. Yamakita No.2 Open Test Site

COMPANY : SOKKIA CO.,LTD. REPORT NO - 1 25FE0137-YK-1
EQUIPMENT : Blue Stick REGULATION  : Fee Partl5SubpartC 247(d)
MODEL NUMBER: BS01 DATE : 200572721
SERIAL NUMBER : 0000792 TEMP./HUMI : 25°C/37%
FCCID : SeMBS01 TEST MODE t Transmitting
POWER : DC3V ENGINEER : Toyokazn Imamura

2.4835GHz(CH:2480MHz)
1. Horizontal PK

Marker 1 [T1) RBYW 1 MHz RF Atk 10 4B
Ref Lvl 55,13 dBYv VBW 1 MHz
&5 dBNV Z.48350000 GHz SHT 5 ms unit aByv

¥afrry) e ek [~ |
h 2.48350000 GHz]

TNl
Tvrme EEN

4 Po
E]
a
-l
Center 2.4B35 GHz 1 MEz/ span 10 MHz
Date: 21.FEB.2005 1z:23:38
2. VerticalPK
Marker 1 [T1] RBW 1 MH=z RF Att 10 aB
Ref Lyl 51,86 4BV VBW 1l MH=z
65 dBNV 2.4B350000 GHz SUT 5 my Unit dByv
¥i|T1] s1ss dauv
2.48250000 GHz|

. ! oo

= WMWWM

0

Cencer 2.4835 GHz 1 MHzZ/ Span 10 MHZ

Date: 21.FEB.20058 12:32:26



Restricted band edges: FCC 15.247(d)

COMPANY : SOKKIA CO.LTD.
EQUIPMENT : Blue Stick
MODEL NUMBER: BSH1

SERIAL NUMBER : 0000792

FCCID : S6MBS01

POWER : DC3V

2.4835GHz(CH-2430MHz)
1. Horizontal/AV

UL Apex Co.,Ltd. Yamakita No.2 Open Test Site
REPORT NO : 25FEN37-YK-1
REGULATION  : Fee Part15SubpartC 247(d)
DATE : 2005/2/21

TEMP./HUMI : 25°C/37%

TEST MODE : Transmitting

ENGINEER : Toyokazu Imamura

Marker 1 [T1)] REW 1 MHz RF Att 10 4B
Ref Lvl 38.87 dBUV VBW 10 Hz
&5 dBAV 2.48350000 GHz SWT 2.8 & unig aByv

o
¥1|[T1] 38487 dBuYgrg
2.48350000 GHz

/ X
AVIEA

=L
\ IMA

—
2
Center 2.4835 GHz 1 MHz/ Span 10 MHz
Date: Z1.FEB,. 2005 12:22;27
2. VerticalAV
Marker 1 [T1] REW 1 MHz RF Attt 10 dB
Rel Lvl 37.30 dBuV VBW 10 Hz
65 dBuV 2.,4B350000 GH=z SWT 2.8 = unit 4RV
¥l 37 {30 clHuv

AN

2.48350000 GHz|

51

THL
BT

\ -

dencer 2.4835 GHz

Date: 21,FER. 2005 1Z:31:14

1 MHz/ Span 10 MHAs

46



Page 4 7

Test Report No :25FE0Q137-YK-1

N =T 20— e ———————
APPENDIX 3

Test Instruments

EMI test equipment

Pre Amplifier Hewlett Packard
KAF-04 Pre Amplifier Agilent 84458 RE 2004/05/06 * 12
KAT10-81 |[Attenuator Agilent 8449D 010 RE 2005/04/12 * 12
KATE-04 Attenuator INMET 18N-6dB RE 2005/04/07 * 12
KBA-02 Biconical Antenna Schwarzbeck BBA9106 RE 2004,/08/07 * 12
KCG-20/21/22 |Coaxial Cable Fujikura/Suhner 8D-2W/12D-5FA/S0 |RE 2004/12/27 * 12
/23/28 4272B/804272B

KCC-D3/D7 [Coaxial Gable Rosenberger/ Advantast %201/-JUN—08-01—06 RE 2005/04/12 % 12

KDT-01 Coaxial Crystal Detector|Agilent 8473C AT 4 Pre Check
KFL-01 Highpass Filter Hewlett Packard 84300 80038 RE 2005/04/12 * 12
KHA-02 Horn Antenna Schwarzbeck BBHAS120D RE 2004/09/25 * 12
KHA-04 Hom Antenna EMCO 3160-09 RE 2004/05/01 * 12
KTR-01 Test Receiver Rohde & Schwarz ESI40 /RET 2004/07/28 * 12

- 1.2,3,4,5,6

KTR-04 Test Receiver Rohde & Schwarz ESVS10 RE 2004/10/18 * 12
KLA-02 Logpetiodic Antenna Schwarzbeck USLP3143 RE 2004/08/07 * 12
KOTS-02 QOpen Test Site - |JSE 10m RE 2004/08/09 * 12
KSA-02 Spectrum Analyzer Advantest R3265A RE 2004/11/18 * 12
KST-01 Digitizing Oscilloscope | Tektronix TDS420A AT 4 2004/08/23 * 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.
Test Item:
RE: Out of Band Emissien (Radiated)
AT: Antenna terminal conducted test
1: Carrier Frequency Separation
2: 20dB Bandwidth
- 3: Number of Hopping Frequency
4. Dwell time
5: Maximum Peak Output Power
6: Out of Band Emission (Conducted)

UL Apex Co., Ltd.





